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1. The results in this report are valid only to the sample sent by the applicant. Not to Judge the legality of the product. 2.The results apply to the sample as received. If it is
used for advertisement, sales promotion, or notarial use, please consult FIRDI first. 3.If there is any question about this test report, please contact this Institute, 886-3-5223191
ext257, 258,259, 370. 4. [non-detectable ] represents the result below the limit of quantification. 5.® : Accreditation item of TFDA. 6. [ Sample Description] :The
applicant's additional description of the sample, the applicant shall bear the relevant legal responsibility.
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